88-98 CHEVY/GMC DUALLY

DELLNG IO, BOOY AND FRAME IS BEQIURED.

BEND STONE GCUARD BY HANG AND
KNEE TO FIT THE WHEEL WELL
BEFORE INSTALLING TO RUNNING BOARD

REMOVE FACTORY

THE FENDER 710 A
FENDER BRACE

L ®

FASTEN REAR STONE GUARD
TO BOARDS WITH 3/8° SELF
TAPPING BOLT. BEND STONE
GUARD BY HAND AND KNEE
TO FIT THE WHEEL WELL

INSTALLATION QE. DESCRIPTION an. m
PARTS USL: RUNMING BOARD 1| DRVER & 1 PASSENGER 4  5/18° CUP MUT
| STONE CUARD 1 LEFT & 1 RGHT 26 5/16° 3/4" BOLT
6  3/8°1 SELF TAPPING SCREW 24 5/16-18 HEX WASHER HEAD NUT
6 §14x3/4° SHEET NETAL SCREW 4 FLAT GRAOET. AL74
6  1/4x3/6" SQUARE HEAD SCREW 4 FLAT BRAOGET, LT3 D&P
6 1/4-20 HEX NUT 2 NORIZONTAL BRACKET, SUPPORT. 3124F
1 END CAP 1 LEFT & 1 RIGHT 2 HORIZONTAL BRAOGET. 17 1/4". 3124
2 22 1/4° ANGLE STRAP, ASO10 4 14 X 3/4 TEX SCREW

IIE.S@@ s/16° ORRL * 1/2° HEX SOOCET ° I/Z'W’S/IG'MM‘)/B'MML]

THIS CROSS BRACE MAY HAVE
GROUND WIRES THAT WILL NEED YO
RELOCATED

80X
(ORVERS SIDE SHOWN)

17 1/4" HORIZONTAL
BRACKET

®

LOCATE THE PRST BED CROSS BRACE
THE CAB

11 1/2° HORIZONTAL

I i

SLIDE TWO 1/4°x5/8"
SQUARE HEAD SCREW ?

SCREW AT THIS MOLT
LOCATION IT HOLDS

INTO EACH TRACK

=

INSTALL END CAP TC BOARD
WITH 3/8 SELF TAPPING BOLT

® PREDRIL A S/16° HOLE NEAR
THE END OF THE CROSSHRACE

BRADEY ASSEMBLY @ SUDE NUT CUP INTO END OF CROSS

ASSEMALE WITH 5/16° BOLTS BRACE AT BRACKET LOCANON

BRACKET ASSEMBLY WOUNT TO BED.
ASSEMELE WITH $/16° BOLTS AND NUT
CUP AND §14 SELF DRLLING SCREW

REPEAT FOR THE REAR BRACKET WITH THE
17 1/4° LONG HORIZONTAL BRACXET

FRAME

MAI’MWA‘I'@

©)

HOLD BOARD IN PLACE, WITH THE

FRONT RESTING ON THE BOX BRACKET
NOTE:

BE SURE THAT 1/4° BOLTS ARE PLACED

INTO THE BRACKET STEP SUPPORT

©

SCREW THROUGH STONE GUARD
INTO INNER STEEL FENDER UIP
USING §14 BY 3/4 SHEET METAL

SCREWS, MAKE SURE YOU DRILL
INTO METAL.

DUALLY
FENDER

80X BRACE
ATTACH THE TOP OF
THE 22 1/47 ANGLE
RAP TO THE BOX
BRACE DRILL A 5/167

HOLE THROUGH THE BOX
BRACE AND ASSEMBLE

@ B W A'5/167 NUT ano
BoLT '

INSTALL THE 22 1/4° STRAP BETWEEN YHJ
BOARD AND THE FENDER. REINSTALL THE
FACTORY BOLT MAKE SURE THE FACTORY
BRACE IS INSTALLED

o E

REPEAT FOR OTHER SIOE

Choose reliable running boards offered on our website.



https://www.carid.com/owens/
https://www.carid.com/running-boards.html



